Stertil B8

Dock Shelter W1 200 Model

Spare Parts List




25,26,28

25,26,27

Fig. 4

Fig. 3

25,26,28

— —
1..?/.///////1 SOOI

rrrr
AL TL IS 'III/I/IIIIII,

Fig. 6

Fig. §



25,26,28

17

18,19 20

21

-
-~

{e

—— ——

=

-

Fig. 7

10



— T

SRSy M
ZEnh e

k
h
n

&
y o

cknmoalx g

L 4y
g

-4

2_“

|
1
__
1
LR} "
1

R | ﬁl

in

—1

e
-
[ e —]
o

T

+
1
S SN

e N B e T T A

{

Fig. 8

12



b
!
- : "l
3 PHASE
400V/230V -
50 Hz : : K FR 1
: 1 1L.5A/2.7A, T
L1 g—Fp——rt: ¢1'2
1
L2 ¢—FFF— + M
4 T3
L3 p——fFA——— —#- ?
g o —>
0.5 kW
| I B
L ] L ] [ ] D D D
L1 L2 L3 L1 Lz L3
3~ 400V A 3. 230V A
Fig. 9

Fig. 10

14

Fig. 11




iy

Pos | Omschirijvitg, Beschreibung Code, Kode Aantal,Zahl | Wi20020. 23 | Wi200.280.19 [ WE202.22.23 | WI202.23.19 | WI203.20.27 | W1 208.21.23 | WI24.23.27 | W1 204.22.3 Wi 208.21.3 | W1205.21.30 | W1207.23.34 | WI207.23.0
Description, Description Code,Code Numb, Noiibr
1 | Bavenframe,Oberrahmen 1 15.200.200 - 15.202.200 - 15.200.200 - 15.202.200 - 15.200.200 - 15,202,200 -
Top frame,Chassis du toit
2 | Zijframe, Seenrahmen 1 15.200. 1007150 - - - 15.203. 100/150 - - - 15.200.100/150 - - -
Side frame,Chassis du cote
3 | Bovenkussen,Oberkissen 1 15.200.500 15.290.500 15.202.500 15.292.500 15.200.500 15.290.500 15.202.500 15.292.500 15.200.500 15.290.500 15.202.500 15.292.500
Top cushior, Coussitt du haut
4 | Zijkussen,Seiterikissen ! 15.200.300/400 - - - 15.203.300/400 - - - 15.205.300/4001 - - -
Side cushions,Coussins latereaux
5 | Bovengordifn,Obergardine 1 15.200.020 - 15,202.020 - 15.200.020 - 15.202.020 . 15.200.020 - 15.202.020 -
Top curtain,Rideau du haut
6 | Zijgordijn,Seitengardine 1 15.200.010/015 - - - 15.203.010/015 - - - 15.200,010/015 - - -
Side curtain,Rideaux latereaux
7 | Hoeklijn baven, Winke) oben 1 15.200.021 - 15202 021 - 15.200.021 - 15.202.021 - 15.200.021 - §5.202.021 -
Angle roof,Diagonale (oil
8 | HoeKlijn rectns, Winkel rechis i 15.200.011 - - - 15.203.011 - - - 15.205.011 B - -
Angle right,Diagonale droit
9 | Hoeklijn links, Winkel links 1 15.200.016 . . 15.203.016 - - - 15.205.016 B - B
Angle lefi, Diagonale pauche
10 | Afdichting, Abdichtung,Seal Etanche | 10x15 3,7m {3,9m) l 90.899.019 - - - B - . - . - . -
11 | Steun,Smze, Support, Support t 15.200.070 - - - - . - - . - . .
12 | Blower,Blower,Blower, Souffleur ; 15.200.055 - - - . B - - - - R -
13 |Ring,Scheibe, Washer Anneau 1 15.100.076 - - - - - - - - . - .
14a | Schakelaar,Schalter, Switch, Commt. 400V 1 15.200.030 - . - - - - - - R - .
14b | Schakelaar, Schalter, Switch, Commut. 0V 1 15.200.040 - - - - - - B - - . .
15 | Beveiliging,Schutz, Protection, Protect. 2 15.200.080 15.290.080 15.200.080 15.290.030 15.200.080 15.290.080 15.200.080 15.290.080 15.200.080 15.290.080 15.200.080 15.290.080
16 | Toevoer,Zufuhr,Snood, Adduction 2 15.200.360 - B - - . - - B - - .
17 [ Stang,Schiene,Bar, Tige 2 15.200.060 - - - . - - - - - - B
18 | Mocr,Mutter,Nut, Ecron Mi2 DIN 934 4 65.050.136 - - - - - - . - - . R
19 |Ring,Scheibe, Washer Anncau 24x13x2.5 2 65,055.021 - - - - - - - R N - .
20 |Blok,Block,Block,Bloc Hulix2,5 2 15.200.355 - - - - - - - - - - .
21 | Veer,Feder,Spring,Resort 2 15.200.356 - - - - - - - . - - .
25 | Bout,Bolzen,Bolt, Boulons MB8x25 DIN 933 16 65,003.365 - - - - - - - - - - -
26 | Moer,Mutter, Nut,Ecrou M§ DIN 934 16 65.050.132 - - - - - - - . B . .
27 | Ring,Scheiba, Washer, Anneau 11,6 10 65.055.208 - . - - - - - - . - -
28 | Ring,Scheibe, Washer, Arneau 28x9,5x3 12 65.055.306 - - - - - - - B - - .
29 | Bow,Bolzen,Bolt, Boulons M6x25 DIN 533 4 65.000.289 - - - - - - - - - - R
30 | Moer,Munter, Nut, Ecrou M6 DIN 985 4 65.051.028 - - - - - - B - - - .
31 |Ring,Scheibe, Washer, Anneau 12,5x6,6x1.6 4 65.055.204 - - B - - . . - . . N
32 | Schroef,Schraube, Screw, Vis M6 x 20 2 925.360 - - - - - - - - - - -
33 | Moer,Muter,Nut,Ecrou M6 DIN 934 4 65.050.128 - - - - - - . - . - .
34 | Ring,Scheibe, Washer, Anneau 25x6,6x1.,5 4 66,055,708 - - . - - - - - - - .
35 | Schroef,Schraube,Screw, Vis MBS 2 65.725.004 - - - - - - - - - . .
36 {Ring,Scheibe, Washer, Anneau 35x11,5x1,5 46 65.655.713 - - - - - - - . . - .
37 | Moer,Mutter,Nut,Ecrou M8 DIN 934 pL 65.750.132 - - - - - B - . - - B
38 | Bout,Bolzen,Hookbolt,Boulons 1 925.575 - - - - - - - - - - .






